Combined Sewer Overflow
Long-Term Control Plan

for the

City of Terre Haute

Vigo, Indiana

Prepared by:

% HANNUM, WAGLE & CLINE
engineerineg

3050 Poplar Street, Suite B, Terre Haute, Indiana 47803 » (812)-234-2551




Phase Description

Terre Haute CSO LTCP - Implementation Plan
Breakdown of Phases and Estimated Project Costs

Phase | (Design start 4/2012, Construction Start by 8/2013)
» “New-660/010 connectiensewerom=street - United Consul¥ina =Aflag
* in-ine storage/floatable controls @ 004/0141 - A\ a\colm Picare | Accadic = Thitasmen
« Walnut Street weir & large diameter pipe rehab - &cfp_\t\/ & HMSU\ - pm&k&,)‘, Congrete
* New-805/640 floatable-sentrols — QW A rm throng = (33 \We\n

[...]
	 Conduct SWMM Model and River Model evaluation of screened alternatives at various levels of control
	 Develop alternatives that utilize acceptable technologies to capture and eventually treat the typical year storm volumes.
	 Develop capital and annual operating, maintenance, and replacement costs for the alternatives at the typical year rainfall.
	 Determine if the total estimated project costs exceed the affordability limits.
	 Determine, based on affordability, whether a UAA will be necessary, and if so, complete the UAA concurrent with the LTCP.
	 Determine the reasonable CSO project implementation timeline based upon the calculated City financial capability index, IDEM standards and project team input.
	2 Section Two – Current Conditions
	1
	2
	2.1 Introduction

	Understanding the current baseline condition of the collection system and local waterways provides a basis for understanding sources of pollution and for comparing the benefits of potential CSO controls.  This section describes the current capacity an...
	The City submitted a Stream Reach Characterization and Evaluation Report (SRCER) in 1999 as part of the development of its first Long Term Control Plan (LTCP) that described current river quality conditions.  This section summarizes the SRCER’s conclu...
	The following sections describe the current conditions of major elements of the combined sewer system in and around the City of Terre Haute.
	2.2 Wabash River Watershed

	Thirty miles after its starting point in Grand Lake, Ohio, the Wabash River enters Indiana, where it drains two-thirds of Indiana’s 92 counties.  It flows over 475 miles before it enters the Ohio River below Mount Vernon, Indiana and is the longest fr...
	Throughout the Wabash River Watershed, the major land uses are agriculture and urbanization (commercial, industrial, and residential land areas).  Several cities have grown along the banks of the Wabash River, including Vincennes, Terre Haute, Lafayet...
	Most of the Wabash River basin lies in the geologic area known as the Tipton Till Plain.  This area, characterized by flat to gently rolling surfaces, till (a mixture of sand, silt, clay, and boulders), and covered bedrock, comprises the landscape for...
	/
	Figure 2.2-1. Wabash River Watershed.
	The river has historically had a robust and diverse aquatic life.  During a 2001 fish survey of the Wabash River conducted by the Indiana Department of Natural Resources Fish and Wildlife Service, 82 species and two hybrids of fish were collected from...
	More recently, Asian carp have been found in the Wabash River (IDNR 2010b).  Asian carp (comprising the species of bighead, black, grass and silver carps) are found across much of the Mississippi River Basin (Kolar et al. 2005, Figures 2.2-2A and 2.2-...
	/   /
	Figure 2.2-2A (top). Silver carp distribution in 2006 (from USFWS 2006). Figure 2.2-2B (bottom). Bighead carp distribution in 2006 (USFWS 2006).
	Detailed risk assessments for Asian carp are being completed across their potential range in North America (USFWS 2006). Known risks include rapid range expansion and population increases, resulting in decreases in abundances of native aquatic fauna (...
	Within Indiana, Dr. Reuben Goforth (Purdue University) has expressed a concern over Asian carp impacts on native fishes in the Wabash River stating their numbers appear to be increasing but additional surveys are still needed to verify the rate (Gofor...
	2.2.1 Terre Haute River Basin

	The City of Terre Haute, Indiana is located approximately 220 miles upstream of the Wabash River’s confluence with the Ohio River in the center of Vigo County in west-central Indiana (Figure 2.2-1).  The upstream portion of the watershed draining to t...
	/
	Figure 2.2-3. Wabash River Watershed Features Near the City of Terre Haute
	The dominant land use in the Terre Haute metro area is industrial but the watershed upstream is largely agricultural and forested (NLCD, 2001).  Several CSO communities are located upstream, including the larger communities of Lafayette, West Lafayett...
	The City of Terre Haute is home to Indiana State University, whose campus is contained completely within the combined sewer service area, and the Rose Hulman Institute of Technology (located east of the City limits).  Outside of these campus areas, la...
	/
	Figure 2.2-4. Land Cover in the Wabash River Watershed Near the City of Terre Haute.
	The U.S. Geological Survey (USGS) has maintained a gage in the Wabash River in Terre Haute since 1927.  Water Resources Data from the U.S. Geological Survey (USGS) indicate that the mean annual flow in the Wabash River at their gage in Terre Haute is ...
	There are several small tributaries to the Wabash River that flow through or near Terre Haute.  They are Sugar Creek, Otter Creek, Honey Creek, and Lost Creek (Figure 2.2-3).  Storm water discharges in Terre Haute flow into these tributaries and conse...
	The water quality of the Wabash River in Terre Haute is impacted by CSOs, urban storm water and agricultural runoff and upstream pollution sources.  IDEM’s 2008 303(d) List of Impaired Water Bodies has the Wabash River listed as impaired by E. coli an...
	2.3 CSS Description
	2.3.1 Combined Sewer System Description


	The City’s Sanitary District includes significant rural and urban areas outside of the City so the City’s waste water treatment plant (WWTP) not only treats wastewater for Terre Haute but also for the Town of Seelyville, which is located to the east o...
	The combined sewer area is centrally located in the older, central and northern sections of the City and covers approximately 5,100 acres.  Many of the combined sewer trunk lines (of brick construction), which discharged directly into the Wabash River...
	2.3.2 Combined Sewer Service Areas

	Figure 2.3-1 shows the boundaries of each of the seven CSO service areas, some of which contain more than one outfall.    The areas and corresponding outfalls are designated from north to south, as the Spruce, Chestnut, Ohio, Walnut, Oak and Crawford,...
	Table 2.2-1
	City of Terre Haute CSO Service Areas
	2.3.2.1 Spruce Street

	The Spruce Street service area (CSO-010) is the most northern service area in Terre Haute’s combined sewer area and is served by the 108-inch Spruce Street trunk sewer.  It has approximately 1,260 acres of combined sewers.  The land use in the area co...
	2.3.2.2 Chestnut Street

	The Chestnut Street service area (CSO-009) is located directly south of the Spruce Street service area and is served by a 66-inch trunk sewer that flows from the old Canal Sewer.  It has approximately 320 acres of combined sewers and the land use in t...
	2.3.2.3   Ohio Street

	The Ohio Street service area (CSO-008) is located between the Chestnut Street and Walnut Street service areas and is served by the 42-inch Ohio Street trunk sewer.  This area serves most of the downtown area therefore; the land use is mostly commercia...
	2.3.2.4 Walnut Street

	The Walnut Street service area (CSO-007) is located immediately south of the Ohio Street service area.  It has approximately 1,080 acres of combined sewers.  The land use is mostly residential with some commercial areas.   The separated area to the ea...
	2.3.2.5 Oak and Crawford Streets

	The Oak (CSO-006) and Crawford Streets (CSO-005) service area is located south of the Walnut Street service area.  The combined basin area has approximately 270 acres of combined sewers.  The area serves mostly residential and commercial areas.  Altho...
	2.3.2.6 Hulman and Idaho Streets

	The Hulman Street (CSO-004) and Idaho Street (CSO-011) service area is the largest area in the City with a total combined area of approximately 1,500 acres.  The basin is served by the 114-inch Hulman Street trunk sewer and the 96-inch Idaho Street tr...
	2.3.2.7 Turner Street

	The Turner Street service area (CSO-003) is the southernmost combined sewer service area and is served by 84-inch trunk sewer.  It has approximately 610 acres of combined sewers. The land use is mostly residential with some commercial along the Margar...
	2.3.2.8 Main Lift Station

	The Main Lift Station overflow (CSO-002) is an interceptor relief overflow that is activated when the capacity of the main lift station is exceeded and the interceptor sewer is surcharged.  There is a gate at the main lift station wet well that can be...
	2.3.3 Trunk Sewer & Interceptor Network

	The City of Terre Haute has nine major trunk sewers that flow to the west towards the Wabash River, as described in the previous section.  The main interceptor sewer along the river intercepts all of the flows from the trunk sewers and conveys flow to...
	The concrete main interceptor sewer runs along the east bank of the Wabash River to intercept wastewater flows from the trunk sewers that originally flowed directly into the river.  The interceptor sewer conveys this flow to the 48 MGD Main Lift Stati...
	The concrete interceptor sewer starts at the north end of the combined sewer area at Spruce Street.  The 36-inch throttle pipe from the Spruce Street diversion structure begins the interceptor sewer.  The interceptor sewer consists of several large di...
	Wastewater from each of Terre Haute’s combined sewer service areas discharge to a diversion structure.  During dry weather, all of the flow is diverted through the throttle pipes into the main interceptor sewer for conveyance to the wastewater treatme...
	Table 2.2-2
	CSO Diversion Structure Descriptions
	2.3.4 Wastewater Treatment Plant Facilities

	The wastewater treatment plant in Terre Haute, located along the Wabash River, east of SR 63 and south of Interstate 70 was originally constructed and put into operation in 1963 as a primary treatment facility.  New facilities at that time included: p...
	The existing NPDES permit (Permit No. IN 0025607) indicates that the WWTP is rated for a design average daily flow of 24 MGD.  A copy of the current NPDES permit is included in Appendix 1-1.  The effluent discharge limits contained in the permit are s...
	Table 2.3-3
	Wastewater Treatment Facility Capacities
	(1) One channel does not receive grinding to maintain this peak capacity
	(2) Based on NPDE permit and 1,800 gpd/sf
	(3) Based on previous operational experience
	Table 2.3-4
	Terre Haute WWTP - NPDES Discharge Limits
	Table 2.3-5
	WWTF Influent and Effluent Loadings
	June 2008 through June 2010
	2.3.4.1 Main Lift Station

	The Main Lift Station consists of two buildings connected at an upper level.  The first building houses the influent screening facilities.  The original bar screens were designed to handle 60 Million Gallons Per Day (MGD).  The improvement project of ...
	The wastewater treatment plant also receives wastewater from the following lift stations:
	 Southside Lift Station (which has a self cleaning bar screen),
	 Honey Creek Mall Lift Station, and
	 Penitentiary Lift Station.
	The current average dry weather flow from these three lift stations is estimated to be 1.5 MGD, with a peak of 5.0 MGD.  Unlike the main lift station, these lift stations serve areas with separate sanitary sewers.  There are sub-basins within those se...
	2.3.4.2 Preliminary Treatment

	The original preliminary treatment processes, sometimes referred to as the headworks, was constructed in 1963.  It consists of 2 aerated grit tanks, 3 comminutors/grinders in channels downstream of the grit tanks and 4 pre-aeration tanks.  The facilit...
	These preliminary treatment facilities were part of the original construction and were up to date for the 1960's.  The operational and maintenance difficulties and age of the units have made the preliminary treatment an inefficient process that affect...
	2.3.4.3 Primary Treatment

	The primary clarifiers were part of the original 1963 construction.  They were designed to treat wastewater flow of 48 MGD.  There are four clarifier tanks with three channels per tank.  The clarifiers’ longitudinal collectors act to move sludge to on...
	2.3.4.4 Administration and Control Building

	The existing administration and control building was constructed in 1963.  It is a two level brick building located near the entrance gate.  The building contains various process equipment and control components, insufficient storage areas and personn...
	2.3.4.5 Secondary Treatment

	The secondary treatment plant consists of aeration tanks and secondary clarifiers that were built in 1971.  It is rated for 24 MGD.  The four aeration tanks are comprised of three passes each and can be operated in step feed mode.  There are four 100'...
	The discharge from the clarifiers is disinfected by utilizing gas chlorination and dechlorination with sulphur dioxide.  The wastewater is only disinfected during the recreation season (April- October) in accordance with the NPDES Permit.  The disinfe...
	2.3.4.6 Biosolids

	The original plant was constructed with anaerobic digesters and storage of liquid digested biosolids in lagoons.  In 1989, new belt presses and dewatered biosolids storage facilities were constructed to allow disposal of liquid and/or dewatered biosol...
	2.3.4.7 Flow Equalization Basins

	The two earthen, lined flow equalization basins were constructed in 1990 and have a total volume of 5.2 Million gallons.  The equalization basins receive primary effluent on flows greater than 24 MGD.  Once the basins are full, approximately 24 MGD of...
	2.3.4.8 WWTF Expansion – Phase I

	Given the age and condition of the existing treatment facility, a preliminary engineering report (PER) was completed for the entire facility in 2008/09 during the latter stages of the CSO LTCP process.  The PER recommended significant upgrades for the...
	Phase I of the improvements to the treatment facility consist of a new Headworks facility which initiated construction in late 2010.  As a result, this new facility shall be considered part of the existing facility with respect to the CSO LTCP, and th...
	The new headworks facility will be constructed east of the existing aerobic digesters.  New influent piping will convey all influent flows from the existing preliminary treatment structure to the new facility site.  Three 24 MGD fine screens will be f...
	2.3.4.9 Summary

	In general, while the wastewater treatment plant has adequate capacity for the present dry weather flows, there are many areas that are significantly depreciated, inefficient and are beyond the useful life cycle.  The recommended and planned improveme...
	2.3.5 Implementation of Nine Minimum Controls

	Various options were investigated to determine the options applicable to implementation of the Nine Minimum Controls in Terre Haute’s combined sewer system. Each of these options is summarized in Table 2.2-5 below.
	Table 2.2-5
	Options for Implementation of Nine Minimum Controls
	The City is currently implementing all of the Nine Minimum Controls except for Floatable controls which are addressed in the LTCP.
	2.4 Receiving Stream Water Quality

	In 1999, the City of Terre Haute submitted its Stream Reach Characterization and Evaluation Report (SRCER) to characterize conditions within the CSO receiving stream, the Wabash River.  The City conducted a river sampling program to measure E. coli, T...
	2.4.1 Receiving Stream Water Quality Data Sources
	2.4.1.1 Historical Water Quality Data


	Several Agencies have monitored water quality in the Wabash River, most notably the Indiana Department of Environmental Management (IDEM), but also U.S. EPA, ORSANCO and USGS.  Monitoring the Wabash River near the City of Terre Haute is difficult beca...
	IDEM monitored water quality, including E. coli, for several years in the 1990s and again in 2009 in the Terre Haute area.  They also collected many more samples in the 1990s and 2000s at a location approximately 25 miles downstream of the City.  The ...
	The City, as noted above, has also conducted sampling in the Wabash River to supplement the paucity of data collected by other agencies in the local area.  As part of the original CSO LTCP development, the City conducted another river sampling program...
	2.4.1.2 City of Terre Haute Wet Weather Sampling Program
	2.4.2 Effects of CSOs on Water Quality

	The analyses presented in this section include analysis of water quality parameters relevant to the designated uses of the Wabash River:  recreation use and supporting aquatic life.  Specifically, E. coli data were used to assess impacts to recreation...
	Chemical data, which are snapshots of in-stream conditions in space and time, can be segregated into “wet” and “dry” categories so that distinctions in water quality attributed to wet weather sources, such as CSOs, can be identified, if such distincti...
	2.4.2.1 E. coli

	The State of Indiana has designated all surface waters to support full-body contact recreation at all times, during both dry and wet weather. As noted in Chapter 1, Indiana’s recreation standards require that no sample in a 30-day period can exceed an...
	This section analyzes bacteriological conditions in the Wabash River during both dry and wet weather, based upon data collected by IDEM and the City between 1991 and 2009 (including 2007 Wet Weather Sampling Program). The data indicate that the Wabash...
	Figure 2.4-2 presents a box-and-whisker analysis of E. coli levels during wet and dry conditions in the Wabash River. Data were aggregated into categories corresponding to the location relative to the City.  Samples collected between river miles 220 a...
	/
	Figure 2.4-2. Box-and-whisker plot of wet and dry E. coli data in the Wabash River.
	A comparison of the “boxes” (concentrations between the 25th and 75th percentiles) in these figures illustrate that wet weather concentrations tend to be higher than dry weather concentrations at all locations. This suggests that wet weather sources o...
	The Wabash River meets E. coli water quality standards (single sample maximum) approximately 60% of the time as it enters the Terre Haute area.  Compliance is approximately 55% of the time within the City and 45% downstream of the City. Compliance ten...
	Table 2.4-1
	Frequency of E. coli Single Sample Maximum Water Quality Standard Compliance During Wet and Dry Periods
	2.4.2.2 Dissolved Oxygen

	Dissolved oxygen (DO) concentration provides a reasonable indicator of impacts to aquatic life due to oxygen-depleting pollutants. Monitoring data for DO are available for the Wabash River from the early 1990s through 2009.  The State of Indiana has d...
	Figure 2.4-3 presents a box-and-whisker analysis of dissolved oxygen levels during wet and dry conditions in the Wabash River. Data were aggregated into categories corresponding to the location relative to the City.  Samples collected between river mi...
	/
	Figure 2.4-3. Box-and-whisker plot of wet and dry dissolved oxygen data in the Wabash River.
	A comparison of the “boxes” (concentrations between the 25th and 75th percentiles) in these figures illustrate that dry and wet weather concentrations are not similar in all reaches. This suggests that wet weather sources of oxygen-depleting materials...
	The Wabash River meets dissolved oxygen water quality standards (acute criterion of 4 mg/L) approximately 90% of the time as it enters the Terre Haute area.  Compliance is also approximately 90% of the time within the City and 85% downstream of the Ci...
	Table 2.4-2
	Frequency of Dissolved Oxygen Water Quality Standard Compliance During Wet and Dry Periods
	2.4.2.3 Metals

	Limited data are available for pollutants with potentially toxic effects on aquatic life, such as metals. Table 2.4-3 shows the results of metals data in the three reaches (Upstream, City and Downstream) of the local Wabash River area (insufficient da...
	Table 2.4-3
	Summary of Heavy Metals Data by Reach Measured in the Wabash River Near the City of Terre Haute
	2.4.2.4 Total Suspended Solids

	Suspended solids in a water body can depress dissolved oxygen levels, block sunlight needed by aquatic plants and smother organisms that live in the stream bed. Sediment layers that build up in a water body can change its natural flow. After wet weath...